Test Results

Pullout Values [Awg. Lbs.)
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8-18 2 292 475 685 933

0-16 3 293 487 590 34 1432 2017

Shear Values [Avg. Lbs.)
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8-18 2 1031 1045
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0-16 3 709 23 497 1508

The values listed are averages achieved under laboratory conditions and imply no warranty. Appropriate safetyvifacions should be applied 0 these values fior design
pUrposes.



